
OJAI VALLEY SANITARY DISTRICT

RECLAIMED WATER

FEASIBILITY/MARKETING STUDY

VT-003-101-01

FILE COpy

OJAI VALLEY SANiTARY DiSTRICT

1072 Tico Road
Oiai, California 93023

FILE COpy
MARCH 1992



OJAI VALLEY SANITARY DISTRICT

Ivtll,RCH 1992

James M. Kent,mh, P.E.

Chris A. Hooker, P.E.

GII,nn A.. Mc:i"herson, P.E.

Eric Oltmann

Ron Sheets

FILE GOPY

OJAI VALL.EY SANITARY DISTRICT

Reclaimed Water

FeasibilityjMarketing Study

BOYLE ENGINEERING CORFORATION

Principai-in-Charg6

Project Manager

Project Engineer

General Manager

Treatment Plant Superintendent

vr-003-101-01



Executive Summary ES-1

r
r
r
ri '

"I

ri,'""I

r
r
r
r
r
r
r
r
r
r
r
r
r
r

Section 1

Section 2

Section 3

[...]
from the plant. In the summer, if water must be released to the Ventura River, deliveries would
be reduced.

Facilities would consist of a pipeline and pump station to deliver water to the oil companies.
Since the oil companies have vast amounts of storage, the District need not provide storage,
but can deliver the water at a fairly constant rate. Facilities and costs are summarized in Table
10-2. Delivered cost would be under $200 per acre-foot.

10.5 Farmont Golf Course

The proposed Farmont golf course could be supplied with either Alternative E1 or E2, with
reduced deliveries to other customers. Farmont plans to irrigate about 90 acres, having an
annual demand of about 270 AFIYr. Peak daily demand for such a golf course would normally
be about 540,000 gallons per day. It would be preferable for OVSD to provide a base flow and
have the golf course meet its peak demands with its own supplies. This approach reduces
construction cost. A supply capacity of 0.36 mgd (250 gpm) would meet most of their needs
even in hot summer months. The District could supply water at a constant 24-hour flow.
Farmont plans to construct some large ponds which can be used for daily regulation storage,
so that water supplied in the daytime can be used to irrigate at night.

86



Costs for Alternative E2
Upgraded Plant - Reclaimed Water for Oilfield Use

r
r
r
r
r
r
r
r
r
r
r
r
r
r
r
r
r
r
r

TABLE 10-2

Capital Costs

Pipeline 10,000 Ft. of 12" Pipe @ $78/Ft.
Pump Station
Wet Well
Total Construction Cost

Eng., Admin., Inspection, etc, (20%)
Contingency (25%)
Total Project Cost

Annual Debt Service (7,5% over 20 yrs.)

Cost per Acre-Foot

Acre-feet sold per year

Debt Service per AF
Pumping Costs per AF
o & M Costs per AF
Delivered Cost per AF

87

Amount

$780,000
180,000
100,000

$1,060,000

212,000
318,000

$1,590,000

$156,000

1,766 AF

$88
$20

.MQ
$168



r
r
r
r
r
r
r
r
r
r
r
r
r
r
r
r
r
r
r

Facilities and costs to supply Farmont are summarized in Table 10-3. Delivered cost would be
quite high, about $1,300 per acre-foot. However, this cost is comparable to the cost of
imported State Project water being considered by local water agencies. Reclaimed water rates
would need to be negotiated, to allow a profit to OVSD to help offset treatment plant costs. It
would be expected for Farmont to help finance the reclaimed system.

The EIR for the Farmont golf course has yet to be issued. If the development is approved by
the County of Ventura it would be expected for Farmont Corporation to entirely fund a Water
System Design Report, to be prepared by consultants under contract to OVSD, which would
detail facilities and costs to supply the golf course. This is a standard procedure at many water
districts. Such a Water System Design Report could also investigate the feasibility of reducing
costs to Farmont by also supplying water to the Ojai Valley Inn.

10.6 Weldon Canyon Landfill

If the Weldon Canyon Landfill is approved for construction, and if reclaimed water is needed
there, Waste Management Inc. would be expected to entirely fund a Water System Design
Report which would investigate the facilities and costs to distribute reclaimed water to the
landfill. If feasible, they would be expected to pay for any facilities required to distribute water to
the landfill.

88



TABLE 10-3

89

Based on supplying peak monthly demands of 250 gpm. Farmont to supply short
term peaks above 250 gpm from its own water supplies.

r
r
r
r
r
r
r
r
r
r
r
r
r
r
r
r
r
r
r

Cost of Distribution to Farmont Golf Course

Capital Costs

Pipeline 39,000 Ft. of 6" Pipe @ $42/Ft.
Pump Station No. 1
Pump Station No.2
Wet Well
Total Construction Cost a

Eng., Admin., Inspection, etc. (20%)
Contingency (25%)
Total Project Cost

Annual Debt Service (7.5% over 20 yrs.)

Cost per Acre-Foot

Acre-feet sold per year

Debt Service per AF
Pumping Costs per AF
o & MCosts per AF
Delivered Cost per AF

a

Amount

$1,638,000
160,000
160,000
100.000

$2,058,000

412,000
618,000

$3,088,000

$303,000

270AF

$1,120
$116

~
$1,296



r
r
r
r
r
r
r
r
r
r
r
r
r
r
r
r
r
r
r

Section 11
RECOMMENDED PLAN OF ACTION

11.1 Recommended Action

By upgrading the treatment plant to meet all NPDES requirements, the District can eventually
implement a reclaimed water system that will provide an economic return. The higher level of
treatment will increase the marketability of the water for customers who would be willing to pay
reasonable rates for the water.

While the District implements its plant upgrade, several local events will occur which may affect
the future of reclaimed water systems. They include:

1. The proposed Farmont golf course. If the development is approved, the District
should obtain funding from the developer to prepare a Water System Design
Report to investigate the feasibility and costs of supplying reclaimed water to the
golf course. The District may want to suggest to the County that funding a Water
System Design Report for reclaimed water be made a condition for acceptance
of the project.

2. The proposed Weldon Canyon Landfill. If the landfill is approved, the District
should obtain funding to prepare a Water System Design Report. The District
could provide water to the landfill if it benefits the rest of the District's customers.
Significant construction water demands would probably existing during initial
construction of the landfill.

3. New ownership of Hearst Ranch. The District should initiate contact with any
new landowners in the Canada Larga area.

4. Caltrans has expressed interest in obtaining water for 1uture landscaping along
Highway 33. The District should maintain contact with Caltrans.

After the new plant is operational, the District should approach the oil companies about pilot
testing of the upgraded effluent for oilfield injection. Such a program will finally verify whether or
not reclaimed water can be used for secondary oil recovery.

After the above events take place, local farmers could be contacted to purchase reclaimed
water. If they grow more profitable crops, a more adequate water rate could be negotiated.

In summary, OVSD should wait for one or two years before initiating a reclaimed water system.
Events beyond the District's control may determine the customers. By choosing its service
area wisely, a reclaimed water system can be developed that will provide the maximum return.

90



r
r
r
r
r
r
r
r
r
r
r
r
r
r
r
r
r
r
r

11.2 Implementation Plan

After the District selects its final service area, a number of tasks will be required:

1. Complete preliminary engineering of the facilities.

2. Prepare an EIR for the reclamation project, to determine the amount of water that
must remain in the Ventura River.

3. Prepare a Title 22 Engineering Report.

4. Obtain a Water Reclamation Permit from RWaCS.

5. Execute agreements with potential customers.

6. Complete an agreement with any water district in whose boundaries reclaimed
water will be sold (required by law).

7. Prepare plans and specifications-for facilities.

8. Construct the facilities.

91



APPENDIX A

NPDES Permit



r~

r'
r
r
r
r
r
r
r
r
r
r

~ .
ORIGINAL

STATE OF CALIFORNIA
CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD

LOS ANGELES REGION

ORDER NO. 90-062
NPDES NO. CA0053961

WASTE DISCHARGE REQUIREMENTS
FOR

OJAI VALLEY SANITARY DISTRICT
WASTEWATER TREATMENT PLANT

The California Regional Water Quality Control Board, Los Angeles
Region, finds:

1. Ojai Valley Sanitary District (formerly known as Oakview
Sanitary District) operates the Ojai Valley Wastewater
Treatment Plant which discharges wastes under waste discharge
requirements contained in Order No. 84-72 (NPDES Permit No.
CA0053961) adopted by this Board on September 17, 1984.

2. Ojai Valley Sanitary District has filed a report of waste
discharge and has applied for renewal of its waste discharge
requirements and National Pollutant Discharge Elimination
System Permit (NPDES).

3. Ojai Valley Wastewater Treatment Plant is located at 6363
North Ventura Avenue, Ventura, and has a design capacity of
3.0 million gallons per day. The plant discharges an average
of 2.11 million gallons per day (mgd) of treated municipal
wastewater to Ventura River, a water of the United States, at
a point located upstream of Canada Larga Road (latitude 340

20' 33 11
, longitude 1190 17' 26") above the tidal prism.

Attachment 1 shows the Plant Location Map.

The Board adopted a revised Water Quality Control Plan for
Santa Clara River Basin on March 27, 1978. The Water Quality
Control Plan contains water quality objectives for-the Ventura
River. -

Currently, wastewater treatment at the plant consists of:
primary clarification for solids removal; biological treatment
using oxidation towers for BOD removal; nitrification for
oxidation of ammonia into nitrates/nitrites in rotating
biological contactors (RBC) i secondary clarification;
chlorination; and dechlorination. Attachment 2 shows the
liquid process flow diagram.

Sludge is digested anaerobically in a two-stage process and
is then periodically pumped to sludge drying beds. Dried
slUdge is made available to commercial landscapers and the
remainder is hauled to a landfill.

r
r
r'( ,

i

r
r
r
r

4.

5.

1 May 21, 1990



2

6. The beneficial uses of the receiving waters are: contact and
non-contact water recreation, agricultural and industrial
service supplies, groundwater recharge, freshwater
replenishment, wildlife habitat, warm and cold freshwater
habitats, fish spawning and migration; and, within the tidal
prism, contact and non-contact water recreation, marine and
saline water habitats, commercial ocean and sport fishing, and
shellfish harvesting.

7. The Ventura River flows about 5 miles from the treatment plant
through the Ventura River Valley to the ocean. At its mouth,
the river traverses an alluvial delta and forms a lagoon at
the ocean shore. This lagoon is generally closed by a sand
bar during low flow months, although during winter months the
bar may be breached by high river flows. The upper end of the
lagoon is included within the Emma Wood state Beach-Ventura
River Group Camp. The lower end of the lagoon is included
within the City of San Buenventura's Seaside Wilderness Park.

Due to the development of both private and pUblic recreational
facilities downstream of the discharge, the use of the river
for water-contact recreation, particularly at the mouth,. has
been significantly increasing. since there is public contact
in the receiving water, the quality of wastewater discharged
to the Ventura River must be that of reclaimed water used as
source of supply in nonrestricted recreational impoundments.
Title 22 of the California Code of Regulation requires that
such reclaimed water shall be at all times an adequately
disinfected, oxidized, coagulated, clarified, filtered
wastewater. Therefore, there is the need for the wastewater
discharged to Ventura River to be filtered such that no health
hazard is created.

CAOOS3961Ojai Valley sanitary District
Wastewater Treatment Plant
Order No. 90-062

8. The wastes discharged have occasionally increased the ambient
receiving water temperature by more than the SOF objective
contained in the Water Quality Control Plan, particularly
during the coldest months of the year when ambient receiving
water temperatures are the lowest. However, such a
temperature increase would not adversely impact the beneficial
uses provided receiving water temperatures do not exceed 80°F
and fluctuations of receiving water temperature is less than
SOF within any given 24-hour period.

9. The wastes discharged have occasionally decreased the ambient
receiving water pH levels by more than the o. S pH unit
objective contained in the Water Quality Control Plan.
However, such a pH change would not adversely impact the

r.·
r
r
r
r
r
r
r
r
r
r
r
r
r
r
r
r
r
r



3

12. The requirements contained in this Order, as they are met,
will be in conformance with the goal of the Water Quality
Control Plan and will protect and maintain the beneficial uses
of the receiving waters.

13. Effluent limitations, national standards of performance, toxic
and pretreatment effluent standards established pursuant to
Sections 208(b), 301, 302, 303(d), 304, 306, and 307 of the
Federal Clean Water Act and amendments thereto are applicable
to the discharges to navigable waters and tributaries thereto.

14. This discharge is sUbj ect to EPA's proposed 304 (h)
regulations. The proposed 304(h) regulations prescribe
biological and other laboratory testing procedures and
toxicity limits, particularly for chronic toxicity, for the
implementation of EPA's "Policy for the Development of Water
Quality - Based Permit Limitations for Toxic Pollutants" (49
FR 9016, dated March 9, 1984).

CA0053961Ojai Valley sanitary District
Wastewater Treatment Plant
Order No. 90-062

beneficial uses provided receiving water pH levels remain
within the range of 6.5 to 8.5 and fluctuations of receiving
water pH is less than 0.5 pH units within any given 24-hour
period.

10. During summer and winter months, the dissolved oxygen
concentration of the receiving waters below the discharge
point has been found to fall below the 7.0 mg/l objective
contained in the Water Quality Control Plan for cold water
streams. This dissolved oxygen depression may be due to the
wastes discharged, since the dissolved oxygen concentration
upstream of the discharge point consistently remains above 7.0
mg/l. However, further studies are required to determine the
specific factor(s) responsible for the low dissolved oxygen
concentrations in the receiving waters.

11. Nuisance growths of aquatic plants have been observed in the
receiving waters below the discharge point. These nuisance
growths may be due to high nutrient levels (for example,
nitrogen and phosphorous compounds) in the wastes discharged,
since excessive plant growth is not observed upstream of the
discharge point. However, additional studies are required to
determine the specific factor(s) responsible for promoting
this excessive plant growth and establish appropriate effluent
or receiving water limit(s) to mitigate this problem

I 'r"
r
r
r
r
r
r
r
r
r
r
r
r
r
r
r
r
r
r



A. NATURE OF WASTE DISCHARGE

B. EFFLUENT LIMITATIONS

The Board, in a public hearing, heard and considered all comments
pertaining to the discharge and to the tentative requirements.

CA0053961

20
500

10
250

Discharge Limitations
3D-Day Ave Maximum

4

mg/l
lbs/day*

units of
measurementsConstituents

I..

Ojai Valley Sanitary District
Wastewater Treatment Plant
Order No. 90-062

1. The discharge of an effluent in excess of the following
limits is prohibited:

Wastes discharged shall be limited to treated municipal
wastewater only, as proposed.

15. Sewage sludge use and disposal practices at this facility are
sUbject to section 405 (d) of the Clean Water Act and
regulations promulgated thereunder.

16. The issuance of waste discharge requirements for this
discharge is exempt from the provisions of Chapter 3
(commencing with Section 21100) of Division 13 of the Public
Resources Code (California Environmental Quality Act) in
accordance with Water Code section 13389.

The Board has notified the discharger and interested agencies and
persons of its intent to issue waste discharge requirements for
this discharge and has provided them with an opportunity to submit
their written views and recommendations.

This Order shall serve as a National Pollutant Discharge
Elimination system permit pursuant to section 402 of the Federal
Clean Water Act or amendments thereto, and shall take effect at
the end of ten days from the date of its adoption provided the
Regional Administrator, EPA, has no objections.

IT IS HEREBY ORDERED that ojai Valley Sanitary District, in order
to meet the provisions contained in Division 7 of the California
Water Code and regulations adopted thereunder, and the provisions
of the Federal Clean Water Act and regulations and guidelines
adopted thereunder, shall comply with the following:

r'
r.

':··..